
 
 Printed on Recycled Paper         #6216252 
n  



 
 Printed on Recycled Paper         #6216252 

  



 
 Printed on Recycled Paper         #6216252 

 

 
Thirty-Second 

ANNUAL STATUS REPORT 
 

on 
 

RECYCLED WATER USE 
 
 
 

Fiscal Year 2020-2021 
 
 
 
 
 

Los Angeles County Sanitation Districts 
1955 Workman Mill Road 

Whittier, CA 90601 
 



 
 -ii- 



 
 -iii- 

PREFACE 
 
 
In addition to its mission of collecting, treating and managing municipal wastewater, the Los Angeles 
County Sanitation Districts (Sanitation Districts) have adopted the goal of maximizing the beneficial reuse 
of the highly treated effluents produced by their water reclamation plants (WRPs). The Sanitation Districts 
[...]
5.2.2.2 Customer Conversions for Disadvantaged Communities Project ............. 89 

5.3 Pomona WRP ..................................................................................................................... 89 

5.3.1 Walnut Valley Water District ................................................................................ 89 
5.3.2 City of Pomona Master Plan .................................................................................. 90 

5.4 San Jose Creek WRP .......................................................................................................... 90 

5.4.1 Groundwater Recharge Program ........................................................................... 90 
5.4.2 La Puente Valley County Water District Master Plan ........................................... 92 
5.4.3 Rose Hills Memorial Park Expansion .................................................................... 92 

5.5 Whittier Narrows WRP ...................................................................................................... 92 

5.5.1 City of Arcadia (USGVMWD Phase III Extension) .............................................. 92 
5.5.2 San Gabriel Valley Water Company - South El Monte Extension ......................... 92 

5.6 Joint Water Pollution Control Plant.................................................................................... 93 

5.6.1 West Basin Municipal Water District .................................................................... 93 
5.6.2 MWD Pure Water Southern California .................................................................. 93 
 



 
 -vi- 

5.7 Valencia and Saugus WRPs ............................................................................................... 94 

5.7.1 Santa Clarita Valley Water Agency ....................................................................... 94 
5.7.2 Newhall Ranch Development ................................................................................ 94 

5.8 Lancaster and Palmdale WRPs ........................................................................................... 95 

5.8.1 Antelope Valley Regional Recycled Water Distribution Project ........................... 95 
5.8.2 Palmdale Recycled Water Authority ..................................................................... 95 
5.8.3 Palmdale Regional Groundwater Recharge and Recovery Project ........................ 96 

5.9 Conceptual Water Recycling Projects ................................................................................ 96 

5.9.1 CBMWD Distribution System Storage Project...................................................... 96 
5.9.2 Downey/Cerritos Advanced Treatment Plant for Recharge ................................... 97  
5.9.3 Scalping Plants ...................................................................................................... 97 

 



 
 -vii- 

LIST OF FIGURES 
 
 
 
FIGURE TITLE PAGE 

1 LOCATION OF SANITATION DISTRICTS’ WASTEWATER TREATMENT FACILITIES ... 1 

2 SANITATION DISTRICTS’ FLOW DIVERSION TO RECYCLING, 1928-2020 ...................... 2 

3 DIRECT, NON-POTABLE REUSE vs. GROUNDWATER RECHARGE, 1980-81 to 2020-21 . 4 

4 INCREASE IN NUMBER OF REUSE SITES, 1970-2021 ........................................................... 5 

5 DISTRIBUTION OF RECYCLED WATER USAGE, FY20-21 ................................................... 9 

6 LA CAÑADA-FLINTRIDGE COUNTRY CLUB ...................................................................... 31 

7 LONG BEACH WATER DEPARTMENT REUSE SITES......................................................... 33 

8 CITY OF CERRITOS RECYCLED WATER DISTRIBUTION SYSTEM ................................ 38 

9 CITY OF LAKEWOOD REUSE SITES ..................................................................................... 41 

10 CENTRAL BASIN MWD RECYCLED WATER DISTRIBUTION SYSTEM ......................... 45 

11 POMONA WATER DEPARTMENT AND SPADRA REUSE SITES ....................................... 51 

12 WALNUT VALLEY WATER DISTRICT RECYCLED WATER SYSTEM ............................ 54 

13-A SAN JOSE CREEK WRP SOUTHWESTERN REUSE SITES .................................................. 60 

13-B SAN JOSE CREEK WRP EASTERN REUSE SITES ................................................................ 61 

14 WHITTIER NARROWS WRP REUSE SITES ........................................................................... 70 

15 SANTA CLARITA VALLEY JOINT SEWERAGE SYSTEM RECYCLED WATER 
PRODUCTION, 1962-2020 ......................................................................................................... 73 

16 SANTA CLARITA VALLEY WATER AGENCY RECYCLED WATER DIST. SYSTEM ..... 75 

17 ANTELOPE VALLEY WRPS INFLUENT FLOW, 1960-2020 ................................................. 77 

18 LANCASTER WRP FACILITIES LOCATION ......................................................................... 79 

19 PALMDALE WRP FACILITIES LOCATION ........................................................................... 83 

  



 
 -viii- 

LIST OF TABLES 
 
 

TABLE TITLE PAGE 

1 RECYCLED WATER PRODUCED AND REUSED AT WRPS, FY20-21 ................................. 3 

2 RECYCLED WATER USED BY WATER RECYCLING PROJECT, FY20-21 ......................... 6 

3 CATEGORIES OF RECYCLED WATER USAGE, FY20-21 ...................................................... 8 

4 DISTRIBUTION OF RECYCLED WATER USAGE BY VOLUME, FY20-21 ........................ 10 

5 POTABLE vs. RECYCLED WATER RATES, FY20-21............................................................ 11 

6 RECYCLED WATER PURVEYORS ......................................................................................... 12 

7 WATER, ENERGY, AND AIR POLLUTANT SAVINGS, FY20-21 ......................................... 13 

8 SUMMARY OF RECYCLED WATER USAGE (sixteen pages) ............................................... 14 

9 SUMMARY OF RECYCLED WATER USAGE, Long Beach Water Department (two pages) . 34 

10 SUMMARY OF RECYCLED WATER USAGE, City of Cerritos (two pages) .......................... 39 

11 SUMMARY OF RECYCLED WATER USAGE, City of Lakewood ......................................... 42 

12 SUMMARY OF RECYCLED WATER USAGE, Century Distribution System (four pages) ..... 46 

13 SUMMARY OF RECYCLED WATER USAGE, Pomona Water Department/Spadra Site ........ 52 

14 SUMMARY OF RECYCLED WATER USAGE, Walnut Valley Water District (four pages).... 55 

15 SUMMARY OF RECYCLED WATER USAGE, San Jose Creek WRP (four pages) ................ 62 

16 SUMMARY OF RECYCLED WATER USAGE, Whittier Narrows WRP ................................. 71 

17 SUMMARY OF RECYCLED WATER USAGE, Valencia WRP............................................... 76 

18 SUMMARY OF RECYCLED WATER USAGE, Lancaster WRP ............................................. 80 

19 SUMMARY OF RECYCLED WATER USAGE, Palmdale WRP .............................................. 84 

20 SUMMARY OF FUTURE WATER RECYCLING PROJECTS ................................................ 86 

  



 
 -ix- 

APPENDICES 
 
 
APPENDIX A – CHRONOLOGY OF SANITATION DISTRICTS’ REUSE ACTIVITIES 
 
APPENDIX B – RECYCLED WATER QUALITY FROM SANITATION DISTRICTS’ TERTIARY WRPS 

TABLE B-1 Long Beach WRP 
TABLE B-2 Los Coyotes WRP 
TABLE B-3 Pomona WRP 
TABLE B-4 San Jose Creek WRP East 
TABLE B-5 San Jose Creek WRP West 
TABLE B-6 Whittier Narrows WRP 
TABLE B-7 Valencia WRP 
TABLE B-8 Saugus WRP 
TABLE B-9 Lancaster WRP 
TABLE B-10 Palmdale WRP 
 

APPENDIX C – LONG BEACH WATER DEPARTMENT 
 
APPENDIX D –  CITY OF CERRITOS 
 
APPENDIX E –  CITY OF LAKEWOOD 
 
APPENDIX F –  CENTRAL BASIN MUNICIPAL WATER DISTRICT – CENTURY SYSTEM 
 
APPENDIX G –  CITY OF POMONA 

APPENDIX H –  WALNUT VALLEY WATER DISTRICT 
 
APPENDIX I –  CENTRAL BASIN MUNICIPAL WATER DISTRICT – RIO HONDO SYSTEM 
 
APPENDIX J –   PUENTE HILLS/ROSE HILLS 
 
APPENDIX K –  USGVMWD PHASE II-A EXTENSION – WHITTIER NARROWS RECREATION 

AREA 
 
APPENDIX L – LANCASTER EASTERN AGRICULTURAL SITE 
  



 
 -x- 

LIST OF ABBREVIATIONS 
 

AF   acre-foot 
AFY   acre-foot per year 
AO   advanced oxidation 
ARCAWTF  Albert Robles Center Advanced Water Treatment Facility 
AVTTP  Antelope Valley Tertiary Treatment Plant 
AWWARF  American Water Works Association Research Foundation 
BOD  biological oxygen demand 
CBMWD  Central Basin Municipal Water District 
CCDC  Customer Conversion for Disadvantaged Communities 
CDPH  California Department of Public Health 
CEQA  California Environmental Quality Act 
CLWA  Castaic Lake Water Agency 
COD  chemical oxygen demand 
CRS   Cal Poly Center for Regenerative Studies (LandLab) 
CRWRF Carson Regional Water Recycling Facility 
CTR California Toxics Rule 
DAC  Disadvantaged Communities 
DDW State Division of Drinking Water (formerly CDPH) 
DIP   ductile iron pipe 
DWR  California Department of Water Resources  
EIR Environmental Impact Report 
EPA United States Environmental Protection Agency 
FMP   Farm Management Plan 
FY   fiscal year 
GAC  granular activated carbon 
gpm gallons per minute 
HP   horsepower 
IRRP  Indirect Reuse Replenishment Project 
JOS Joint Outfall System 
JPA Joint Powers Authority 
JWPCP  Joint Water Pollution Control Plant 
LACDPW  Los Angeles County Department of Public Works 
LADWP  City of Los Angeles Department of Water and Power 
LAWA Los Angeles World Airports 
LBWD  Long Beach Water Department 
LMD  Landscape Maintenance District 
LPVCWD  La Puente Valley County Water District 
LVLAWTF  Leo Vander Lans Advanced Water Treatment Facility 
MBR  membrane bioreactor 



 
 -xi- 

MF/RO microfiltration/reverse osmosis 
MGD  million gallons per day 
MND/EA  Mitigated Negative Declaration/Environmental Assessment 
MRF  Materials Recovery Facility 
MTA  Metropolitan Transportation Authority 
MWD  Metropolitan Water District of Southern California 
MWH  Montgomery-Watson-Harza 
NDMA  N-nitrosodimethylamine 
NPDES  National Pollutant Discharge Elimination System 
NDN  nitrification-denitrification 
O&M  operation and maintenance 
OCWD  Orange County Water District 
PEP   Palmdale Energy Project 
PERG  Puente Hills Energy Recovery from Landfill Gas Facility 
PVC   polyvinyl chloride 
PRGRRP  Palmdale Regional Groundwater Recharge and Recovery Project 
PWD  Pomona Water Department 
PRWA  Palmdale Recycled Water Authority 
RWD  Rowland Water District 
RWQCB  Regional Water Quality Control Board 
SCE   Southern California Edison 
SCVJSS Santa Clarita Valley Joint Sewerage System 
SCVWA Santa Clarita Valley Water Agency 
SJCWRP  San Jose Creek Water Reclamation Plant 
SGVMWD  San Gabriel Valley Municipal Water District 
SGVWC  San Gabriel Valley Water Company 
SRF   State Revolving Funds 
SWRCB  State Water Resources Control Board 
SWS  Suburban Water Systems 
THUMS  Texaco, Humboldt, Union, Mobil, Shell 
TOC   total organic carbon 
TVMWD  Three Valleys Municipal Water District 
USBR  United States Bureau of Reclamation 
USGS  United States Geologic Survey 
USGVMWD Upper San Gabriel Valley Municipal Water District 
UV   ultraviolet light disinfection 
VHWC  Valencia Heights Water Company 
VWC  Valencia Water Company 
WDR  waste discharge requirements 
WRD  Water Replenishment District of Southern California 
WRP  water reclamation plant 
WVWD  Walnut Valley Water District 



 
 -xii- 

FY20-21 FACTS-AT-A-GLANCE 
 
SANITATION DISTRICTS 
Total Effluent Produced (including JWPCP): 385.00 MGD (431,416 AFY1), 0.6% decrease 

Total Recycled Water Produced (at WRPs): 136.67 MGD (153,150 AFY), 54.5% of capacity, 35.5% of the 
total effluent produced, 0.8% increase 

Total Recycled Water Used: 92.97 MGD (104,162 AFY), 68.0% of recycled water produced, 6.8% 
increase, 830 permanent sites (14 added), 27 active temporary construction sites (20 added) 

Groundwater replenishment (3) - 51.25 MGD (57,246 AFY) 55.1% of total reuse  1.7% increase  
Landscape irrigation (792) -  18.126 MGD (20,311 AFY) 19.5% of total reuse  17.0% increase 
Agriculture (7) -  16.12 MGD (18,065 AFY) 17.3% of total reuse    5.9% increase 
Industrial (54) -    3.84 MGD (4,306 AFY)   4.1% of total reuse  60.6% increase 
Environmental (1) -    3.63 MGD (4,070 AFY)   3.9% of total reuse    0.5% decrease 

Total Reuse Since Inception (1962): 3,490,665 AF (1.14 trillion gallons) 

Transmission Lines: 1,432,090 linear feet (271.2 miles) 

Acreage Served: 16,753.7 acres (direct non-potable use) 

Jurisdictions Served: 35 (34 cities plus unincorporated Los Angeles County) 

Recycled Water Purveyors: 36 

Recycled Water Contracts: 24 

Greenhouse Gas Reduction2: 234,365 tons of carbon dioxide 

Capacity of Future Planned Reuse Projects: 49,060 AFY (43.78 MGD) 

JOINT OUTFALL SYSTEM 
Total Effluent Produced: 344.72 MGD (386,271 AFY), 0.7% decrease 
Total Recycled Water Produced: 96.39 MGD (108,005 AFY), 28.0% of the total produced, 0.9% increase 
Total Recycled Water Used: 72.71 MGD (81,475 AFY), 75.5% of recycled water produced, 7.2% increase 

SANTA CLARITA 
Total Recycled Water Produced: 18.17 MGD (20,364 AFY), 0.9% decrease 
Total Recycled Water Used: 0.44 MGD (492 AFY), 2.4% of recycled water produced, 1.6% decrease 

ANTELOPE VALLEY 
Total Recycled Water Produced: 22.12 MGD (24,782 AFY), 1.6% increase 
Total Recycled Water Used: 19.81 MGD (22,195 AFY), 89.6% of recycled water produced, 5.6% increase 
 

 
1 Acre-feet per year (AFY) based on 3.07 AF per million gallons over 365 days for this fiscal year. 
2 The use of locally produced recycled water eliminates the need to pump State Project water into the Los Angeles 

Basin at a net energy cost of approximately 3,000 kWh/AF with the attendant CO2 production. 



 
 
 

-1- 

1. OVERVIEW 
 
 
1.1 WATER RECLAMATION ACTIVITIES 

The Los Angeles County Sanitation Districts (Sanitation Districts) operate 11 wastewater treatment 
facilities (Figure 1), 10 of which are classified as water reclamation plants (WRPs). These 11 facilities 
serve approximately 5.6 million people in 78 cities and unincorporated areas within Los Angeles County. 
Effluent quality from the WRPs is almost all filtered, disinfected tertiary, with a very small amount being 
disinfected secondary. During Fiscal Year 2020-21 (FY20-21), Sanitation Districts’ facilities produced an 
average of 385.00 million gallons per day (MGD), or 431,416 acre-feet per year (AFY) of effluent, which 
is a decrease of 0.6% from the preceding fiscal year and a 28.2% decrease from the historic peak of FY89-
90. Following that peak year, total average effluent flow had decreased by 11% in FY91-92 as a result of 
widespread water conservation in response to a drought-induced, statewide water crisis, as well as an 
economic recession. 

After that drought ended in 1992, overall effluent flows increased, due in part to population growth, a 
healthier economy, and the easing of conservation measures in response to improved statewide water 
supplies. Total effluent flow peaked again in 1998 due in large part to the extremely heavy El Niño 
generated rainfall that year. Since 1999, total flow production resumed decreasing despite population 
growth in the Sanitation Districts’ service area. The on-going decline in effluent production (25.6% since 
FY04-05) is attributable to a downturn in local economic activity combined with ever-increasing water 
conservation efforts (e.g., low flow toilets, waterless urinals, water efficient washing machines, etc.) in 
response to a multi-year statewide drought beginning in 2006 that grew in scale in subsequent years. 
Effluent production at Sanitation Districts’ facilities is currently at levels last seen in the late 1960s. 

FIGURE 1 
LOCATION OF SANITATION DISTRICTS' WASTEWATER TREATMENT FACILITIES

 



 
 
 

-2- 

Nominal treatment capacity at the 10 Sanitation Districts’ WRPs is 250.8 MGD (281,040 AFY) as of the 
end of FY20-21. However, of the total effluent produced, only 136.67 MGD (153,150 AFY) consisted of 
recycled water available for reuse from these 10 facilities (54.5% of capacity). This amount is 35.5% of the 